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1. GENERAL INFORMATION

1.1 Product Description for Equipment under Test
Product Name © PHIIMAX3D PANORAMIC CAMERA

Main Model Name : PB342
Additional Model Name : N/A
Brand Name : TECHE

Power Supply : DC 12.6V from adapter
DC 7.4V from internal battery

Adapter 1 :  Manufacturer: SHENZHEN LIANYUNDA
ELECTRINIC CO., LTD
Model: LYD1266000
Input: AC 100-240V, 2.5A, 50/60Hz
Output: DC 12.6V, 6A

Adapter 2 :  Manufacturer: Fuyuang
Model: FY1206000
Input: AC 100-240V, 1.5A, 50/60Hz
Output: DC 12V, 6A

Test voltage : AC 120V/60Hz, AC 240V/50Hz
Only the worst case was recorded in the report.
Hardware version : V100
Software version : 24.0
Serial number . N/A
Note . This report only applies to 5G WIFI(Band1+Band4)
function.
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Technical parameters
For 5G Band
Frequency Range

Modulation type

Data Modulation

Modulation Technology
Number of Channel

Data rate

Beamforming Mode
Antenna Type
Number of Antenna

Antenna Gain

5180-5240MHz

5745-5825MHz

IEEE 802.11a: OFDM

IEEE 802.11n/ac: see the below table

EEE 802.11a: OFDM (BPSK/QPSK/16QAM/64-QAM)
IEEE 802.11n/ac: OFDM (BPSK/QPSK/16QAM/
64-QAM/256-QAM)

OFDM

802.11a/n(HT20)/ac( VHT20): 9
802.11n(HT40)/ac (VHT40): 4

802.11a: 6~54Mbps

802.11n(HT20): MCS 0~8
802.11n(HT40): MCS 0~9
802.11ac(VHT20): MCS 0~8, Nss=1-2
802.11ac(VHT40): MCS 0~9, Nss=1-2
Does not support

External plastic rod antenna

2

3dBi
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Channel list for 5GHz Band

Band 5180~5240MHz

802.11a/n(HT20)/ac(VHT20)

802.11n(HT40)/ac(VHT40)

Frequenc Frequenc
Channel IC\IIIHZ y Channel |(\1/|HZ y
36 5180 38 5190
40 5200 46 5230
44 5220
48 5240

Band 5745~5825MHz

802.11a/n(HT20)/ac(VHT20)

802.11n(HT40)/ac(VHT40)

Frequenc Frequenc
Channel I?HHZ y Channel I?IIHz y
149 5745 151 5755
153 5765 159 5795
157 5785
161 5805
165 5825

Note: According to section 15.31(m), regards to the operating frequency range over
10MHz, the Lowest, middle, and the Highest frequency of channel were selected
to perform the test. The selected frequency see below:

Band 5180~5240MHz Band 5745~5825MHz

802.11a/n(HT20)/ac (VHT20) 802.11a/n(HT20)/ac(VHT20)

Frequenc Frequenc

Channel I?IIHz y Channel I(\JIIHz y
36 5180 149 5745
40 5200 157 5785
48 5240 165 5825
802.11n(HT40)/ac(VHT40) 802.11n(HT40)/ac(VHT40)
38 5190 151 5755
46 5230 159 5795

Test SW version

kitty_portable
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1.2 Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID: 2ATFB-PB342 filing to comply
with Section 15.407 of the FCC Part 15 subpart E(2016) Rule.

1.3 Test Methodology

Both AC mains line-conducted and radiated emission measurements were performed
according to the procedures in ANSI C63.10 (2013). Radiated emission measurement
was performed in semi-anechoic chamber and conducted emission measurement
was performed in shield room. For radiated emission measurement, preliminary
scans were performed in the semi-anechoic chamber only to determine the worst
case modes. All radiated tests were performed at an antenna to EUT distance of 3
meters. All other measurements were made in accordance with the procedures in 47
CFR part 2.

1.4 Equipment Modifications

Not available for this EUT intended for grant.

1.5 Support Device

Notebook :  Manufacturer: Lenovo
Model: TPOO067A
P/N: SL10G10768
S/N: PF-0DS3YC 15/12

CE, FCC: DOC
Adapter :  Manufacturer: Lenovo
(For notebook) Model: ADLX65NLC3A

I/P: AC 100-240V 50-60Hz, 1.8A
O/P: DC 20V 3.25A
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1.6 Test Facility and Location

Site Description
EMC Lab

Name of Firm

Site Location

Listed by CNAS, August 13, 2018

The certificate is valid until August 13, 2024

The Laboratory has been assessed and proved to
be in compliance with CNAS/CL01

The Certificate Registration Number is L5795.

Listed by A2LA, November 01, 2017

The certificate is valid until December 31, 2019
The Laboratory has been assessed and proved to
be in compliance with ISO17025

The Certificate Registration Number is 4429.01

Listed by FCC, November 06, 2017
The Designation Number is CN1214
Test Firm Registration Number: 907417

Listed by Industry Canada, June 08, 2017

The Certificate Registration Number. Is 46405-9743
Dongguan Nore Testing Center Co., Ltd.
(Dongguan NTC Co., Ltd.)

Building D, Gaosheng Science & Technology Park,
Zhouxi Longxi Road, Nancheng District, Dongguan
City, Guangdong Province, China
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1.7 Summary of Test Results

FCC Rules Description Of Test Uncertainty Result
§15.207 (a) AC Power Conducted Emission +1.06dB Compliance
§15.407(a) Max. Conducted Output Power +1.06dB Compliance
§15.407(a) 2GSSWfrggéL“pr};SaBldnﬁwgtﬁ”d £1.42x10*% | Compliance
§15.407(e) 6dB Bandwidth +1.42 x10™% Compliance
§15.407(a) Power Spectral Density +1.70dB Compliance
§15.407(b) §15.205 Radiated Emissions +3.70dB Compliance
§15.407(b) Band Edge Emissions +1.06dB Compliance
§15.407(g) Frequency Stability +8.42 x10°® Compliance
§15.203 Antenna Requirement - Compliance

Page 10 of 91




Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00 NTc
FCC ID: 2ATFB-PB342

Nore

Testing Center

2. System Test Configuration

2.1EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to
meet the Commissions requirement and operating in a manner which intends to
maximize its emission characteristics in a continuous normal application.

2.2 Special Accessories

Not available for this EUT intended for grant.

2.3 Description of test modes

The EUT has been tested under continuous operating condition. Test program used to
control the EUT staying in continuous transmitting mode. The Lowest, middle and
highest channel were chosen for testing, and modulation type OFDM, OFDM-BPSK,
QPSK, 16QAM, 256QAM and all data rate were tested. But only the worst case data is
shown in this report.

2.4 EUT Exercise

The EUT was operated in the engineering mode to fix the Tx frequency that was for the
purpose of the measurements.
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2.5 Duty cycle

Operation Band Mode Ton Ton+off Duty Cycle 1/T minimum
(MHz) (ms) (ms) (%) VBW (kHz)

802.11a 4.054 4.105 98.76% 0.25
802.11n(HT20) 2.066 2.162 95.56% 0.48
5180~5240 802.11n(HT40) 0.946 0.996 94.98% 1.06
802.11ac(VHT20) 1.922 1.962 97.96% 0.52
802.11ac(VHT40) 0.954 0.994 95.98% 1.05
802.11a 2.065 2.141 96.45% 0.48
802.11n(HT20) 1.922 1.972 97.46% 0.52
5745~5825 802.11n(HT40) 0.954 1.015 93.99% 1.05
802.11ac(VHT20) 1.933 2.009 96.22% 0.52
802.11ac(VHT40) 0.954 1.005 94.93% 1.05
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IEEE 802.11ac(VHT20)
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3. Conducted Emissions Test

3.1 Test SET-UP (Block Diagram of Configuration)

|

40cm

l

EUT

Test Receiver

A

80cm

v

80cm T T
Power \b/ 40cm 80cm

Source LISN |

1 \ 1
= Ground Reference Plane =

3.2 Test Condition

Test Requirement: FCC Part 15.207
Frequency Range: 150KHz ~ 30MHz
Detector: RBW 9KHz, VBW 30KHz

Operation Mode: TX (5G WIFI Band1), TX (5G WIFI Band4)

3.3 Measurement Results

For 5G WIFI Band 1

Please refer to following plots of the worst case: 802.11n(HT20) high channel.
For 5G WIFI Band 4

Please refer to following plots of the worst case : 802.11n(HT40) middle channel.
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00

FCC ID: 2ATFB-PB342

NTC

Nore
Testing Center

Dongguan NTC Co., Ltd.
Tel:+86-769-22022444 Fax:+86-769-22022799
Web: Http://www.ntc-c.com

File :PB0340i1
800 dBuV

Conducted Emission Measurement
Data :#12 Date: 2019/4/27

Time: 11:51:36

70

FCC PART 15_Class B_QP

vkk i
‘LI, i H‘\t‘ﬂ;‘ \\“’N‘U‘M}wﬁﬁ Nl
\d \

peak

=

VG

0.150 0.5 [MHz) 5 30.000
Site Phase: Eq Temperature: 26
Limit: FCC PART 15_Class B_QP Power:  AC120V/60Hz Humidity: 80 %

EUT: PHIIMAX3D PANORAMIC CAMERA

M/N: PB342

Mode: TX (5G Band 1)

Note: adapter 2

Reading Correct Measure-

No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuV dB dBuV dBuvY dB Detector Comment
il = 0.1620 49.19 10.61 59.80 6536 -5.56 QP
2 0.1620 37.90 10.61 48.51 55636 -6.85 AVG
3 0.2139 38.69 10.61 49.30 63.06 -13.75 QP
4 0.2139 27.79 10.61 38.40 53.056 -14.65 AVG
5 0.2700 35.79 10.61 46.40 61.12 -14.72 QP
6 0.2700 22.19 10.61 32.80 51.12 -18.32 AVG
7 0.3220 31.19 10.61 41.80 5966 -17.86 QP
8 0.3220 17.49 10.61 28.10 4966 -21.56 AVG
9 0.4219 2858 10.62 39.20 5741 -18.21 QP
10 0.4219 1348 10.62 2410 4741 -2331 AVG
11 0.5299 2598 10.62 36.60 56.00 -19.40 QP
12 0.5299 9.78 10.62 20.40 46.00 -25.60 AVG

*Maximum data  x:Overlimit l:over margin

(Reference Only
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00 NTc
FCC ID: 2ATFB-PB342

Nore

Testing Center

Dongguan NTC Co., Ltd.
NTC Tel:+86-769-22022444 Fax:+86-769-22022799

oot Web: Hitp://www.ntc-c.com

Conducted Emission Measurement
File :PB0340i1 Data :#11 Date: 2019/4/27 Time: 11:43:27
80.0 dBuY

70

- FCC PART 15_Class B_QP

50

40

30
peak

20 m |
M MMAM‘L mr",f' ™ \ﬁ)l"\JL ‘v Yave

10 \/
0.0
0.150 05 [MHz) 5 30.000
Site Phase: N Temperature: 26
Limit: FCC PART 15_Class B_QP Power:  AC120V/60Hz Humidity: 60 %
EUT: PHIIMAX3D PANORAMIC CAMERA
M/N: PB342

Mode: TX (5G Band 1)
Note: adapter 2

Reading Correct Measure-

No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuV dBuv dB Detector Comment
1 0.1620 49.19 10.61 59.80 65.36 -5.56 QP
2 ™ 0.1620 39.21 10.61 49.82 5536 -554 AVG
3 0.2116 25.29 10.61 35.90 5314 -17.24 AVG
4 0.2116 40.59 10.61 51.20 63.14 -11.94 QP
(3] 0.2660 38.69 10.61 49.30 61.24 -11.94 QP
6 0.2660 25.09 10.61 35.70 51.24 -1554 AVG
7 0.3260 21.89 10.61 3250 4955 -17.06 AVG
8 0.3260 36.69 10.61 4730 5955 -1225 QP
9 0.3700 33.19 10.61 4380 5850 -1470 QP
10 0.3700 17.79 10.61 2840 4850 -20.10 AVG
11 04259 31.78 10.62 4240 5733 -1493 QP
12 04259 18.58 10.62 2920 4733 -18.13 AVG
*:Maximum data  x:Over limit  l:over margin (Reference Only
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00 NTc
FCC ID: 2ATFB-PB342

Nore

Testing Center

Dongguan NTC Co., Ltd.
Tel:+86-769-22022444 Fax:+86-769-22022799
Web: Http://www.ntc-c.com

Conducted Emission Measurement
File :PB0340i1 Data :#9 Date: 2019/4/27 Time: 11:31:50
80.0 dBuV

70

i FCC PART 15_Class B_QP

50

10

30
20 peak
o, '/J"w"ﬁ‘]‘ il I h{‘\wﬂ‘\ﬁ
10 \f ‘ler‘(..‘ lem | Yave
0.0
0.150 0.5 (MHz) 5 30.000
Site Phase: L1 Temperature: 26
Limit: FCC PART 15_Class B_QP Power:  AC120V/60Hz Humidity: 60 %
EUT: PHIIMAX3D PANORAMIC CAMERA
M/N: PB342
Mode: TX (5G Band 4)
Note: adapter 2
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuvV dB Detector Comment
1% 0.1620 50.89 10.61 6150 6536 -3.86 QP
2 0.1620 4065 10.61 51.26 5536 -4.10 AVG
3 0.2179 4449 10.61 55.10 6290 -7.80 QP
4 0.2179 30.19 10.61 40.80 5290 -12.10 AVG
5 0.2700 38.69 10.61 49.30 61.12 -11.82 QP
6 0.2700 2549 10.61 36.10 51.12 -15.02 AVG
7 03220 33.19 10.61 43.80 5966 -15.86 QP
8 0.3220 17.59 10.61 28.20 4966 -2146 AVG
9 0.4300 28.18 10.62 38.80 57.25 -18.45 QP
10 0.4300 16.08 10.62 26.70 4725 -2055 AVG
11 3.9660 27.74 10.66 38.40 56.00 -17.60 QP
12 3.9660 19.34 10.66 30.00 46.00 -16.00 AVG
*Maximum data  x:Overlimit  l:over margin (Reference Only
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Dongguan Nore Testing Center Co., Ltd.

Report No.: NTC1810262FV00

FCC ID: 2ATFB-PB342

NTC

Nore
Testing Center

Dongguan NTC Co., Ltd.
Tel:+86-769-22022444 Fax:+86-769-22022799
Web: Hitp://www.ntc-c.com

File :PB0340i1

80.0

dBuY

Conducted Emission Measurement
Data :#10 Date: 2019/4/27 Time: 11:39:24

70

60

50

40

30

FCC PART 15_Class B_QP

i

20 eak
.\‘ " v ’\/"]‘I J\ g
m w AYaL
0.0
0.150 0.5 (MHz) 5 30.000
Site Phase: N Temperature: 26
Limit: FCC PART 15_Class B_QP Power:  AC120V/60Hz Humidity: 60 %
EUT: PHIIMAX3D PANORAMIC CAMERA
M/N: PB342
Mode: TX (5G Band 4)
Note: adapter 2
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuV dBuv dB Detector Comment
(il 0.1620 51.09 10.61 61.70 6536 -3.66 QP
2 0.1620 38.65 10.61 4926 5536 -6.10 AVG
3 0.2133 4529 10.61 55.90 63.05 -7.15 QP
4 0.2133 3049 10.61 4110 53.05 -11.95 AVG
5 0.2700 41.99 10.61 5260 61.12 -8.52 QP
6 0.2700 2849 10.61 39.10 5112 -12.02 AVG
7 0.3260 37.89 10.61 4850 5955 -11.05 QP
8 0.3260 24.99 10.61 3560 4955 -1395 AVG
9 0.3820 33.79 10.61 4440 5824 -1384 QP
10 0.3820 20.79 10.61 3140 4824 -16.84 AVG
11 04339 31.88 10.62 4250 5718 -1468 QP
12 04339 19.28 10.62 29.90 4718 -17.28 AVG
*Maximum data  x:Over limit  l:over margin (Reference Only
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00
FCC ID: 2ATFB-PB342

NTC

Nore
Testing Center

<NIC

Dongguan NTC Co., Ltd.
Tel:+86-769-22022444 Fax:+86-769-22022799
Web: Http://www.ntc-c.com

Conducted Emission Measurement

File :PB0340i1 Data :#5 Date: 2019/4/27 Time: 12:11:15
80.0 dBuV
70
\ FCC PART 15_Class B_QP
60
- |
T FCC PART 15_Class B_AVG
50 =
— 3
|'||
40 L!‘ g
il ’l“ W
¢ b | | | I }‘.
20 K1 J || | ThL ke i | |
(TR | | F A I" jﬂ i peak
Il A
=i | /s
10 e e L . L L
0.0
0.150 0.5 [MHz) 5 30.000
Site Phase: L1 Temperature: 26
Limit: FCC PART 15_Class B_QP Power:  AC120V/80Hz Humidity: 60 %
EUT: PHIIMAX3D PANORAMIC CAMERA
M/N: PB342

Mode: TX(5G Band 1)
Note: adapter 1

Reading Correct Measure-

No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuVY dB dBuV dBuY dB Detector Comment
1 0.1900 38.89 10.61 49.50 64.04 -14.54 QP
2 0.1900 28.19 10.61 38.80 5404 -15.24 AVG
3 0.2580 32.79 10.61 43.40 61.50 -18.10 QP
4 0.2580 23.39 10.61 34.00 5150 -17.50 AVG
5 0.3220 30.59 10.61 41.20 59.66 -18.46 QP
6 0.3220 20.59 10.61 31.20 4966 -18.46 AVG
i 0.3860 28.69 10.61 39.30 58.156 -18.85 QP
8 0.3860 16.99 10.61 27.60 48.15 -20.55 AVG
9 2.7500 35.25 10.65 45.90 56.00 -10.10 QP
16 * 27500 2935 10.65 40.00 46.00 -6.00 AVG
11 5.9459 30.94 10.66 41.60 60.00 -18.40 QP
12 5.9459 2824 10.66 38.90 50.00 -11.10 AVG

*:Maximum data

x:Over limit  l:over margin

(Reference Only
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00
FCC ID: 2ATFB-PB342

NTC

Nore
Testing Center

Dongguan NTC Co., Ltd.
Tel:+86-769-22022444 Fax:+86-769-22022799
Web: Http://www.ntc-c.com

Hure
Testing Center

Conducted Emission Measurement

File :PB0340i1 Data :#6 Date: 2019/4/27 Time: 12:20:32
80.0 dBuv
70
FCC PART 15_Class B_QP
60 \ I
Sy FCC PART 15_Class B_AVG
50

40 3

|
i
30 | |ll i}

|
|

—

b

1

.

A
| |
20 M ' ” ‘ U ﬂ. .““ ”' ||| ”mw‘ﬂ' W\h [ “|peak
™ m} y (L ‘j | | M ‘i w0
10 : L"\ WM‘) Wy J l ! b
0.0
0.150 05 (MHz) 5 30.000
Site Phase: N Temperature: 26
Limit: FCC PART 15_Class B_QP Power:  AC120V/60Hz Humidity: 60 %
EUT: PHIIMAX3D PANORAMIC CAMERA
M/N: PB342
Mode: TX(5G Band 1)
Note: adapter 1
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuV dBuv dB Detector Comment
1 0.1900 38.79 10.61 4940 6404 -1464 QP
2 0.1900 29.69 10.61 40.30 54.04 -13.74 AVG
3 0.3220 31.19 10.61 4180 5966 -17.86 QP
4 0.3220 1849 10.61 29.10 4966 -2056 AVG
5 04420 29.38 10.62 40.00 57.02 -17.02 QP
6 0.4420 18.08 10.62 2870 4702 -1832 AVG
7 28780 32.05 10.65 4270 56.00 -13.30 QP
8 28780 25.05 10.65 3570 46.00 -10.30 AVG
9 6.0700 24.54 10.66 3520 6000 -2480 QP
10 6.0700 20.24 10.66 3090 5000 -19.10 AVG
11 13.0338 24.73 10.67 3540 6000 -2460 QP
12 13.0338 15.93 10.67 26.60 50.00 -2340 AVG
“Maximum data  x:Over limit  L:over margin (Reference Only
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00

FCC ID: 2ATFB-PB342

NTC

Nore
Testing Center

NTC

Hore
Besting Center

Dongguan NTC Co., Ltd.

Tel:+86-769-22022444 Fax:+86-769-22022799
Web: Http://www.ntc-c.com

File :PB0340i1

800 dBuY

Conducted Emission Measurement
Date: 2019/4/27

Data :#8

Time: 12:35:55

70

60

50

10

30

FCC PART 15_Class B_QP

FCC PART 15 _Class B_AVG

peak
20 ,f-iwﬂwf"l‘#‘nl]\rfm"« ' J“
‘(J L\LJ\"$ ”AVG
10
0.0
0.150 05 {MHz) 30000
Site Phase: L1 Temperature: 26
Limit: FCC PART 15_Class B_QP Power:  AC120V/60Hz Humidity: 60 %
EUT: PHIIMAX3D PANORAMIC CAMERA
M/N: PB342
Mode: TX(5G Band 4)
Note: adapter 1
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV dBuv dB Detector Comment
1 0.1813 40.69 10.61 5130 6440 -13.10 QP
2 0.1813 28.29 10.61 3890 5440 -1550 AVG
3 0.2460 36.09 10.61 46.70 61.89 -1519 QP
4 0.2460 27.69 10.61 3830 51.89 -13.59 AVG
5 0.3060 30.19 10.61 40.80 60.08 -19.28 QP
6 0.3060 20.29 10.61 30.90 50.08 -19.18 AVG
7 0.6100 29.07 10.63 3970 56.00 -16.30 QP
8 06100 2557 10.63 36.20 46.00 -9.80 AVG
9 29020 3545 10.65 46.10 56.00 -9.90 QP
10 29020 2215 10.65 3280 46.00 -13.20 AVG
11 59179 31.64 10.66 4230 6000 -17.70 QP
12 59179 21.34 10.66 3200 50.00 -18.00 AVG
*Maximum data  x:Over limit  l:over margin (Reference Only
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Dongguan Nore Testing Center Co., Ltd.

Report No.: NTC1810262FV00

FCC ID: 2ATFB-PB342

NTC

Nore
Testing Center

Q,_"rc

Dongguan NTC Co., Ltd.
Tel:+86-769-22022444 Fax:+86-769-22022799

Web: Http://www.ntc-c.com

File :PB0340i1
80.0 dBu¥

Conducted Emission Measurement
Data :#7

Date: 2019/4/27 Time: 12:27:41

70

50 \j\/v
40 \
30 |

FCC PART 15_Class B_QP

FCC PART 15_Class B_AVG

h
L kk‘ \ | { H ! W P'f'v‘"'.? ! Lq‘j\ 1{ Jl"l“ AVG
10 o L ﬂ i s
0.0
0.150 0.5 (MHz) 5 30.000
Site Phase: N Temperature: 26
Limit: FCC PART 15_Class B_QP Power:  AC120V/60Hz Humidity: 60 %
EUT: PHIIMAX3D PANORAMIC CAMERA
M/N: PB342
Mode: TX(5G Band 4)
Note: adapter 1
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuV dBuVv dB Detector Comment

1 0.1819 40.09 10.61 50.70 64.40 -13.70 QP

2 0.1819 2849 10.61 39.10 5440 -1530 AVG

3 0.2419 3549 10.61 46.10 6203 -1593 QP

4 0.2419 23.69 10.61 34.30 52.03 -17.73 AVG

5 0.3059 29.19 10.61 39.80 60.08 -20.28 QP

6 0.3059 18.99 10.61 29.60 50.08 -2048 AVG

i 0.5340 27.48 10.62 38.10 56.00 -17.90 QP

8 0.5340 20.98 10.62 3160 46.00 -1440 AVG

9 0.60198 26.97 10.63 37.60 56.00 -18.40 QP
10 * 0.6019 23.97 10.63 34.60 46.00 -11.40 AVG
11 3.0219 32.35 10.65 43.00 56.00 -13.00 QP
12 3.0219 19.65 10.65 30.30 46.00 -1570 AVG

*Maximum data  x:Over limit  l:over margin (Reference Only
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00

FCC ID: 2ATFB-PB342

NTC

Nore
Testing Center

4. Max. Conducted Output Power

4.1 Limits

Operation Band

EUT category

Limit

oOutdoor Access Point

1 Watt (30dBm)
(Max. e.i.r.p £ 125mW( 21dBm) at any
elevation angle above 30 degrees as
measured from the horizon)

m5180~5240MHz

oFixed point-to-point Access Point

1 Watt (30dBm)

olndoor Access Point

1 Watt (30dBm)

mMobile and Portable client device

250mW (24dBm)

m5745~5825MHz

1 Watt (30dBm)

4.2 Test SET-UP (Block Diagram of Configuration)

EUT

Power meter

4.3 Test Procedure

1. The transmitter output (antenna port) was connected to the power meter.

2. Test was performed in accordance with KDB789033 v01r03 for compliance
testing of Unlicensed National Information Infrastructure (U-NII) Device -section
(E) Maximum conducted output power. =3. Measurement using a power meter
(PM) =b Method PM-G (Measurement using a gated RF average power meter).

4.4 Measurement Results

Pass

Please refer to following table.
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00 NTc
FCC ID: 2ATFB-PB342

Nore

Testing Center

Band 1: 5180~5240MHz

Temperature : 23 C Humidity : 52%
Test By: Lee Test Date : February 27, 2019
Test Result: PASS
Frequency Data Rate Peak Output Power Limit
MHz Mbps dBm dBm
IEEE 802.11a Mode (OFDM, Antenna Gain=3dBi)
Low Channel: 5180 6 10.39 24
Middle Channel: 5200 6 9.29 24
High Channel: 5240 6 11.22 24
Note: Both of antennas have considered during pre-test, but only the worst case (ANT_0) was
recorded.
Frequency Data Rate Peak Output Power Limit
MHz Mbps dBm dBm
IEEE 802.11n(HT20)Mode (OFDM, Antenna Gain=3dBi)
) ANT 0 | ANT 1 Total
Low Channel: 5180 MCSO0 10.03 737 1204 24
Middle Channel: 5200 MCSO 9.22 8.98 12.11 24
High Channel: 5240 MCSO0 11.07 12.61 14.92 24
IEEE 802.11n(HT40) Mode (OFDM, Antenna Gain=3Bi)
Low Channel: 5190 MCSO0 9.99 7.37 11.89 24
High Channel: 5230 MCSO0 9.76 10.68 13.25 24
IEEE 802.11ac (VHT20) Mode (OFDM, Antenna Gain=3dBi)
Low Channel: 5180 MCSO0 10.21 7.31 12.01 24
Middle Channel: 5200 MCSO0 9.44 8.63 12.06 24
High Channel: 5240 MCSO0 10.97 12.54 14.84 24
IEEE 802.11ac (VHT40) Mode (OFDM, Antenna Gain=3dBi)
Low Channel: 5190 MCSO0 10.08 7.40 11.96 24
High Channel: 5230 MCSO0 9.76 10.70 13.27 24

Note : The EUT working on MIMO mode.
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00 NTc
FCC ID: 2ATFB-PB342

Nore

Testing Center

Band 4: 5745~5825MHz

Temperature : 22 C Humidity : 54%
Test By: Lee Test Date : February 27, 2019
Test Result: PASS
Frequency Data Rate Peak Output Power Limit
MHz Mbps dBm dBm
IEEE 802.11a Mode (OFDM, Antenna Gain=3dBi)
Low Channel: 5745 6 13.25 30
Middle Channel: 5785 6 13.95 30
High Channel: 5825 6 13.31 30
Note: Both of antennas have considered during pre-test, but only the worst case (ANT_0) was
recorded.
Frequency Data Rate Peak Output Power Limit
MHz Mbps dBm dBm
IEEE 802.11n(HT20)Mode (OFDM, Antenna Gain=3dBi)
] ANT 0 | ANT 1 Total
Low Channel: 5745 MCSO0 1307 969 14.85 30
Middle Channel: 5785 MCSO0 13.23 10.23 15.03 30
High Channel: 5825 MCSO0 12.91 10.27 14.80 30
IEEE 802.11n(HT40) Mode (OFDM, Antenna Gain=3dBi)
Low Channel: 5755 MCSO0 13.19 9.65 14.78 30
High Channel: 5795 MCSO0 14.09 10.00 15.52 30
IEEE 802.11ac (VHT20) Mode (OFDM, Antenna Gain=3dBi)
Low Channel: 5745 MCSO0 13.25 9.71 14.84 30
Middle Channel: 5785 MCSO0 13.27 10.40 15.08 30
High Channel: 5825 MCSO0 12.92 10.28 14.81 30
IEEE 802.11ac (VHT40) Mode (OFDM, Antenna Gain=3dBi)
Low Channel: 5755 MCSO0 13.18 9.58 14.75 30
High Channel: 5795 MCSO0 13.47 9.95 15.07 30

Note : The EUT working on MIMO mode.

Page 28 of 91



Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00 NTc
FCC ID: 2ATFB-PB342

Nore

Testing Center

5. 6dB Bandwidth

5.1 Limits

For digital modulation systems, the minimum 6dB bandwidth shall be at least 500
kHz.

5.2 Test SET-UP (Block Diagram of Configuration)

EUT Spectrum Analyzer

5.3 Test Procedure

The antenna port of the EUT was connected to the input of a spectrum analyzer.

Analyzer was set as below according to FCC KDB789033(v01r03):

. For 6dB bandwidth, Set the RBW = 100KHz.

. Set the VBW = 3 x RBW

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

. Measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower
frequencies) that are attenuated by 6 dB relative to the maximum level measured in
the fundamental emission.

NooabhwN -

5.4 Measurement Results

Pass

Please refer to following table and plots.
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00 NTc
FCC ID: 2ATFB-PB342

Nore

Testing Center

Band 1: 5180~5240MHz

Temperature : 21°C Humidity : 54 %

Test By: Lee Test Date :  April 12, 2019

Test Result: PASS

Frequency Data Rate 6dB Bandwidth Limit
MHz Mbps MHz
IEEE 802.11a Mode (OFDM)
Low Channel: 5180 6 16.33 >500KHz
Middle Channel: 5200 6 16.33 >500KHz
High Channel: 5240 6 16.33 >500KHz
IEEE 802.11n(HT20) Mode (OFDM)
Low Channel: 5180 MCSO0 16.33 >500KHz
Middle Channel: 5200 MCSO0 16.34 >500KHz
High Channel: 5240 MCSO0 16.34 >500KHz
IEEE 802.11n(HT40) Mode (OFDM)
Low Channel: 5190 MCSO0 36.38 >500KHz
High Channel: 5230 MCSO0 36.37 >500KHz
IEEE 802.11ac (VHT20) Mode (OFDM)
Low Channel: 5180 MCSO 16.32 >500KHz
Middle Channel: 5200 MCSO0 16.33 >500KHz
High Channel: 5240 MCSO0 16.34 >500KHz
IEEE 802.11ac (VHT40) Mode (OFDM)

Low Channel: 5190 MCSO0 36.38 >500KHz
High Channel: 5230 MCSO0 36.37 >500KHz

Note: Both of antennas have considered during pre-test, but only the worst case (ANT_0) was
recorded.
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00 NTc
FCC ID: 2ATFB-PB342

Nore

Testing Center

Band 4: 5745~5825MHz

Temperature : 23°C Humidity : 53 %

Test By: Lee Test Date :  April 12, 2019

Test Result: PASS

Frequency Data Rate 6dB Bandwidth Limit
MHz Mbps MHz
IEEE 802.11a Mode (OFDM)
Low Channel: 5745 6 16.33 >500KHz
Middle Channel: 5785 6 16.33 >500KHz
High Channel: 5825 6 16.33 >500KHz
IEEE 802.11n(HT20) Mode (OFDM)
Low Channel: 5745 MCSO0 16.33 >500KHz
Middle Channel: 5785 MCSO0 16.32 >500KHz
High Channel: 5825 MCSO0 16.33 >500KHz
IEEE 802.11n(HT40) Mode (OFDM)
Low Channel: 5755 MCSO0 36.07 >500KHz
High Channel: 5795 MCSO0 36.08 >500KHz
IEEE 802.11ac (VHT20) Mode (OFDM)
Low Channel: 5745 MCSO 16.33 >500KHz
Middle Channel: 5785 MCSO0 16.33 >500KHz
High Channel: 5825 MCSO0 16.33 >500KHz
IEEE 802.11ac (VHT40) Mode (OFDM)

Low Channel: 5755 MCSO0 36.06 >500KHz
High Channel: 5795 MCSO0 36.07 >500KHz

Note: Both of antennas have considered during pre-test, but only the worst case (ANT_0) was
recorded.
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00
FCC ID: 2ATFB-PB342

NTC

Nore
Testing Center

Band 5150-5250MHz
IEEE 802.11a

Low Channel

Middle Channel

Radio Std: None

Center Freq 5.180000000 GHz Center Freq: 8.150000000 GHz
¥ Trig: Frea fun AvgHold> 1010
W Gainlow | SAtien: 10 0B Radic Device: BTS

Ref 20.00 dBm

Center 5.18 GHz N ) ) ) B " span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms|
Occupied Bandwidth Total Power 14.2 dBm
16.739 MHz
Transmit Freq Error -32.327 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.33 MHz xdB -6.00 dB

Frequency

Center Freq 5.200000000 GHz Center Freq: 8.200000000 Gz
¥ Trig: Fres Run Avgibold>1010
W Gainclow | SAtwen: 10 dB

Ref 20.00 dBm

Center 5.2 GHz
4Res BIW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 14.1
16.594 MHz

Transmit Freq Ermor -41.898 kHz % of OBW Power 99,

Radio Std: None

Radic Device: BTS

Span 40 MHz
Sweep 5ms|

dBm

.00 %

x dB Bandwidth 16.33 MHz xdB -6.00 dB

Frequency

High Channel

Center Freq 5.240000000 GHz Center Freq: 8.240000000 GHz Radic Std: Mone
¥ Trig: Frea fun AvgHold> 1010

W Gainclow | SAtien: 10 0B Radic Device: BTS

Ref 20.00 dBm

Center 5.24 GHz - ) ) ) - " Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms|

Occupied Bandwidth Total Power 13.7 dBm
16.547 MHz

Transmit Freq Error -57.339 kHz % of OBW Power 99.00

x dB Bandwidth 16.33 MHz xdB -6.00 dB

Frequency
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00
FCC ID: 2ATFB-PB342

NTC

Nore
Testing Center

Low Channel

802.11n(HT20)
Middle Channel

[ Tevghe Specinen Anahyae - Carvgeed B

‘Center Freq 5.180000000 GHz Conter Freg: 5.180000000 GHz Radko $1d- Nore
¥ Trig: Free Run Avg|Hoid:= 1010
" sanen: 1048 Radko Devics: BTS

Ref 20.00 dBm

Center 5.18GHz - i ] ] ) " Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms
Occupied Bandwidth Total Power 14.0 dBm
16.670 MHz
Transmit Freq Error -34.558 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.23 MHz = dB -6.00 dB

> T Kaysghu Spectrirn Anclfaar - Octupaed DY . ik
‘Center Freq 5.200000000 GHz Coenter Freg: 5200000000 GHz Radio S1d Hone
¥ Trig: Free Run Avg|Hoid:= 1010
" sanen: 1048 Radko Devics: BTS
Ref 20.00 dBm

Center Freq 1 Center Freq
§.180000000 GHz 1 == 5 200000000 GHz'

Center 5.2GHz B ) ] ) ) " Span 40 MHz
#Res BW 100 kHz SVBW 300 kHz
Occupied Bandwidth Total Power 14.0 dBm
16.590 MHz
Transmit Freq Error -42.982 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.24 MHz = dB -6.00 dB

‘Center Freq 5.240000000 GHz Conter Freg: 5240000000 GHz Radko $1d- Nore
¥ Trig: Free Run Avg|Hoid:= 1010
" sanen: 1048 Radio Davics: BTS

Ref 20.00 dBm

Center 5.24GHz B - ] ) ) " Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms
Occupied Bandwidth Total Power 13.7 dBm
16.546 MHz
Transmit Freq Error -56.282 kHz of OBW Power 99.00 %
x dB Bandwidth 16.24 MHz = dB -6.00 dB

Center Freq
5240000000 GHz
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00
FCC ID: 2ATFB-PB342

NTC

Nore
Testing Center

Low Channel

802.11ac(VHT20)
Middle Channel

[ Tevghe Specinen Anahyae - Carvgeed B

‘Center Freq 5.180000000 GHz Conter Freg: 5.180000000 GHz Radio S1d Hore
¥ Trig: Free Run Avg|Hoid:= 1010
" sanen: 1048 Radko Devics: BTS

Ref 20.00 dBm

Center 5.18GHz - i ] ] ) " Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms
Occupied Bandwidth Total Power
16.695 MHz
Transmit Freq Error -32.522 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.22 MHz = dB -6.00 dB

> T Kaysghu Spectrirn Anclfaar - Octupaed DY . ik
‘Center Freq 5.200000000 GHz Coenter Freg: 5200000000 GHz Radio $1d- Nore
¥ Trig: Free Run Avg|Hoid:= 1010
" sanen: 1048 Radko Devics: BTS
Ref 20.00 dBm

Center Freq 1 Center Freq
§.180000000 GHz 1 = - = 5 200000000 GHz'

Center 5.2GHz B - ] ) ) " Span 40 MHz
#Res BW 100 kHz SVBW 300 kHz
Occupied Bandwidth Total Power 14.1 dBm
16.599 MHz
Transmit Freq Error 44,776 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.23 MHz = dB -6.00 dB

‘Center Freq 5.240000000 GHz Conter Freg: 5240000000 GHz Radio $1d- Nore
¥ Trig: Free Run Avg|Hoid:= 1010
" sanen: 1048 Radio Davics: BTS

Ref 20.00 dBm

Center 5.24GHz B - ] ) ) " Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms
Occupied Bandwidth Total Power
16.544 MHz
Transmit Freq Error -55.302 kHz of OBW Power 99.00 %
x dB Bandwidth 16.24 MHz = dB -6.00 dB

Center Freq
5240000000 GHz
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Dongguan Nore Testing Center Co., Ltd.

Report No.: NTC1810262FV00
FCC ID: 2ATFB-PB342

TC

Nore
Testing Center

802.11n(HT40)

Low Channel

High Channel

Centar Frag: 5.180000000 GH
" Trige Fres Run
#Atter: 10 IB

Span 80.000 MHz

A Gain:Low. -

Ref 20,00 dBm

bbb bt bl bl

Center 5.19 GHz

WRes BW 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power
36.393 MHz

-62.171 kHz
36.38 MHz

of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

=
AvglHokd:> 10110

Radio S1d

Center 5.23 GHz
#Res BW 100 kHz

Span 80 MHz
Sweep 9.933 ms|

13.7 dBm
36

Transmit Freq Error
x dB Bandwidth

89.0

Occupied Bandwidth

Centar Frag: £230000000 Gz Radia S1d
Y Trig: Free Run Avg(Hokd:>10110

#Atter: 10 IB

ore

AFGainLow Radio Device: BTS

Center Freq
5 230000000 GHz'

Span 80 MHz

#VBW 300 kHz Sweep 9.933 ms|

Total Power 13.5 dBm
331 MHz

-75.860 kHz
36.37 MHz

of OBW Power
x dB

89.0

802.11ac(VHT40)

Low Channel

High Channel

Conter Freg: 5.190000000 GHz
" Trige Fres Run
#Atter: 10 IB

‘Center Freq 5.190000000 GHz

A Gain:Low. -

Ref 20,00 dBm

WRes BW 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power
36.381 MHz

-65.597 kHz
36.38 MHz

Transmit Freq Eror

x dB Bandwidth

of OBW Power
x dB

Racia Std: Wone ‘Center Freq 5.230000000

AvglHokd:> 10110

Radso Device BTS

Ref 20,00 dBm

Center Freq
£.190000000 GHz

o™
I i

Hz

Span g
Sweep 9.933 ms|

#Res BW 100 kHz

13.8 dBm
36
Transmit Freq Error

x dB Bandwidth

99.00 %
-6.00 dB

Occupied Bandwidth

Centar Freq: 8230000000 GHz Radio St Hone
" Trig: Fres Run Avg(Hokd:>10110

#Atter: 10 IB

GHz

AFGainLow Radio Device: BTS

Center Freq

Ao bl ol
)

FVBW 300 kHz

Total Power
.320 MHz
-80.085 kHz

36.27 MHz

of OBW Power
x dB
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00
FCC ID: 2ATFB-PB342

NTC

Nore
Testing Center

Band 5725-5850MHz

IEEE 802.11a
Middle Channel

‘Center Freq 5.785000000 GHz Conter Freq: 5.785000000 GHz
Trig: Fros Run Avg|Hoid:= 1010

M Gain:Low  @Atten: 10 d

Low Channel

Conter Fregq: 5745000000 GHz Radio $1d- None Radio St None
Trig: Fres Run AvglHokd:> 10110

M Gain:Low  SAtten: 10 4B

Span 40.000 MHz

Radio Device: BT | Radio Device: BTS

Ref 20.00 dBm Ref 20.00 dBm

Center Freq
5 TE5000000 GHz

Center 5.785 GHz
#Res BW 100 kHz

Center 5.745 GHI
#Res BW 100 kHz

Span 40 MHz
Sweep 5 ms|

Span 40 MHz

#VBW 300 kHz Sweep Sms #VBW 300 kHz

Occupied Bandwidth

Total Power

16.522 MHz

Transmit Freq Error

-45.349 kHz

% of OBW Power

Occupied Bandwidth Total Power

16.505 MHz

Transmit Freq Error -53.059 kHz % of OBW Power

11.2 dBm

99.00 %

x dB Bandwidth 16.33 MHz x dB x dB Bandwidth 16.33 MHz x dB -6.00 dB

High Channel

Conter Freg: 5825000000 GHz
= Trig: Fres Run AvglHokd:> 10110
F Galn:Low #Atter: 10 9B

‘Center Freq 5.825000000 GHz Radko St None

Radio Davice BTS
Ref 20.00 dBm

Center Freq
5526000000 GHz

Span 40 MHz
Sweep Sms

Center 5.825 GHI

[#Res BW 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power 10.5 dBm

16.483 MHz
-53.104 kHz % of OBW Power
16.23 MHz = dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00 NTc
FCC ID: 2ATFB-PB342

Nore

Testing Center

802.11n(HT20)
Low Channel Middle Channel

[ Tevghe Specinen Anahyae - Carvgeed B - ] [ Tevghe Soecimem e - Gt B =

‘Center Freq 5.745000000 GHz Center Freq: 5743000000 GHz ' ‘Center Freq 5.785000000 GHz Comtar Freq: 8785000000 GHz Radio St Hone
" Trig: Fres Run Avg(Hokd:>10110 " Trig: Fres Run Avg(Hokd:>10110
" samen: 1098 Radbo Device: BTS = " samen: 1098 Radbo Device: BTS

Ref 20,00 dBm . i Ref 2000 dBm

Center Freq 1 Center Freq
5745000000 GHz 1 5 785000000 GHz'

Center 5.745GHz N i ] ] ) " Span40 MHz Center 5.785GHz N i ] ] ) " Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms 000000 #Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth Total Power 12.4 dBm Occupied Bandwidth Total Power 11.2 dBm
16.517 MHz 16.506 MHz
Transmit Freq Error -43.816 kHz % of OBW Power 99.00 % Transmit Freq Error =51.916 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.23 MHz = dB -6.00 dB x dB Bandwidth 16.22 MHz = dB -6.00 dB

High Channel

Ceanter Freq 5.825000000 GHz Center Freq: 8825000000 GHz Radho St Hone
Y Trig: Free Run Avg(Hokd:>10110
" samen: 1098 Radko Devics: BTS

Ref 20.00 dBm

Center Freq
5526000000 GHz

Center 5.825GHz B ” ] ) ) " Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms

Occupied Bandwidth Total Power

16.482 MHz
Transmit Freq Error =54.070 kHz of OBW Power 99.00 %
x dB Bandwidth 16.23 MHz = dB -6.00 dB
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00
FCC ID: 2ATFB-PB342

NTC

Nore
Testing Center

Low Channel

802.11ac(VHT20)
Middle Channel

[ evvghd ipecinem foahiom - Oirupeed B
‘Center Freq 5.745000000 GHz Coenter Freg: §.745000000 GHz Radio S1d Hone

= Trig: Fres Run AvglHokd:> 10110
#Atter: 10 IB Radso Device BTS

Ref 20.00 dBm

Center 5.745GHz B ” ] ) ) " Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms
Occupied Bandwidth Total Power 12.4 dBm
16.515 MHz
Transmit Freq Error 44,054 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.23 MHz = dB -6.00 dB

> T Kaysghu Spectrirn Anclfaar - Octupaed DY . ik
‘Center Freq 5.785000000 GHz Conter Freq: 5.785000000 GHz Radio S1d: Hone
¥ Trig: Free Run Avg|Hoid:= 1010
" sanen: 1048 Radko Devics: BTS
Ref 20.00 dBm

Center Freq 1 Center Freq
5745000000 GHz 1 5 785000000 GHz'

Center 5.785GHZ N i ] ) ) " Span 40 MHz
l#Res B 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power 11.2 dBm
16.500 MHz

Transmit Freq Error =51.612 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.23 MHz = dB -6.00 dB

‘Center Freq 5.825000000 GHz Conter Fraq: 8828000000 GHz Radio St Hone
Y Trig: Free Run Avg(Hokd:>10110
" samen: 1098 Radko Devics: BTS

Ref 20.00 dBm

Center 5.825GHz B ” ] ) ) " Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep Sms
Occupied Bandwidth Total Power 10.5 dBm
16.474 MHz
Transmit Freq Error =52.771 kHz of OBW Power 99.00 %
x dB Bandwidth 16.23 MHz = dB -6.00 dB

Center Freq
5526000000 GHz
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1810262FV00
FCC ID: 2ATFB-PB342

TC

Nore
Testing Center

802.11n(HT40)

Low Channel High Channel

‘Center Freq 5.735000000 GHz Conter Frag: 5.785000000 GHz
Trig: Fres Run AvglHokd:> 10110

M Gain:Low  SAtten: 10 4B

T iz
Centar Fraq: 5.785000000 GHz Radio Std Radio $td- None
" Trige Fres Run AvglHokd:> 10110

#Atter: 10 IB

Span 80.000 MHz
AFGainLow Radio Device: BTS

Ref 20,00 dBm Ref 20,00 dBm

Center Freq
5 795000000 GHz'

J;;,'«'.-.a-,l.»'-i-u-l..'v;., P M) W T

¥

U"'""'L'L‘u‘l"'j

Hahhd | Joahe iasthen i,

Span 80 MHz
Sweep 9.933 ms|

Center 5.795 GHz
#Res BW 100 kHz

Span 80 MHz
Sweep 9.933 ms|

Center 5.755 GHz

WRes BW 100 kHz FVBW 300 kHz FVBW 300 kHz

Occupied Bandwidth Total Power 12.1 dBm Total Power 10.8 dBm

36.270 MHz
-107.31 kHz of OBW Power 99.01
36.07 MHz = dB

Occupied Bandwidth
36.272 MHz
-101.42 kHz of OBW Power 89.0
36.08 MHz = dB

Transmit Freq Error
x dB Bandwidth

Transmit Freq Error
x dB Bandwidth

Low Channel

T e m— - ]

802.11ac(VHT40)
High Channel

T Kaysghu Spectrirn Anclfaar - Octupaed DY . ik

L] 10347 o
Conter Fregq: 5755000000 GHz Radio $1d- None Radio $1d- Hore
" Trige Fres Run AvglHokd:> 10110

#Atter: 10 IB

‘Center Freq 5.795000000 GHz Conter Freq: 5.785000000 GHz
" Trig: Fres Run Avg|Hoid:= 1010

Radbo Device: BTS " samen: 1098

‘Canter Freq 5.755000000 GHz
Radko Device: BTS

Ref 20,00 dBm

Sttt

™

Span 80 MHz
Sweep 9.933 ms|

Center 5.755 GHz

WRes BW 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power 12.0 dBm

36.261 MHz
-110.05 kHz of OBW Power
36.08 MHz = dB

89.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Center Freq

Ref 20,00 dBm

Center 5.795 GHz

WRes BW 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power
36.271 MHz

-103.07 kHz of OBW Power
36.07 MHz = dB

Transmit Freq Error
x dB Bandwidth

Center Freq
5 795000000 GHz'

ettt it

Span 80 MHz
Sweep 9.933 ms|

10.8 dEBm

89.00 %
-6.00 dB
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